
1

ITEM #0069996

SLATE-TOP FIREPIT
MODEL #OFW012SB

Questions, problems, missing parts? Before returning to your retailer, call our customer
service department at 1-800-643-0067, 8 a.m. - 8 p.m, EST, Monday – Friday.

Français p. 8
Español p. 15

ATTACH YOUR RECEIPT HERE

Serial Number ________________________________ Purchase Date  _________________________________

30-10-001             Rev. 3/12



2

PACKAGE CONTENTS

A

F

A

C

E

F

B

D

G

J

H

I

  PART  DESCRIPTION        QUANTITY   PART  DESCRIPTION       QUANTITY
A Handle 1
B Mesh Wire Cover 1
C Wood Grate 1
D Fire Bowl 1
E Ash Catcher 1

F Slate Top 1
G Leg 2
H Leg Frame 2
I Poker  1
J Vinyl Cover 1



3

HARDWARE CONTENTS  

SAFETY INFORMATION  

Qty. 8 Qty. 5 Qty. 3

M5 Nut

Qty. 3

M6/M5 Wrench

Qty. 1

Please read and understand this entire manual before attempting to assemble, operate or install the 
product.  

   WARNINGS:
	 • FOR OUTDOOR USE ONLY! NEVER LEAVE FIRE UNATTENDED!
	 •	DO NOT USE THE FIREPIT TO COOK FOOD!	The	firepit	is	not	designed	for	grilling	food.
	 •	DO NOT	allow	children	or	pets	near	the	firepit	without	supervision.
	 • DO NOT	touch	surface	of	iron	fire	grate	or	fire	bowl	while	in	use	as	it	may	cause	burns.
	 •	NEVER burn in vehicles, tents or indoors. CARBON MONOXIDE HAZARD. 
 •	NEVER	place	cover	on	firepit	when	in	use.	Ensure	firepit	and	mesh	wire	cover	have		 	
			 		cooled	before	placing	cover	over	firepit.
 •	Lift	mesh	wire	cover	by	using	poker	when	in	use.

   CAUTIONS:
	 •	Burn	only	wood	or	fire	logs	in	the	firepit.
	 •	DO NOT	use	gasoline	or	kerosene	to	start	the	fire	in	the	firepit.
 • DO NOT use this unit on a wood deck, long or dry grass and/or leaves,                                
    or on combustible surfaces.
	 •	DO NOT	attempt	to	move	the	firepit	while	it	is	hot	or	in	use.	
	 •	Place	the	firepit	no	closer	than	8	feet	from	walls	or	combustibles	during	use.
	 •	Adequate	fire	extinguishing	material	should	be	readily	available.
	 •	Always	ensure	the	mesh	wire	cover	is	secured	over	fire	bowl	while	in	use.
	 •	Poker	handle	may	become	hot	during	and	after	use.
	 •	Use	heat-resistant	gloves	to	handle	hot	tools.

CALIFORNIA PROPOSITION 65 WARNING: Fuels used in wood and charcoal burning appliances 
and the products of combustion of such fuels contain chemicals known to cause cancer, birth defects 
or other reproductive harm. 
Consumers should check State and Provincial, in addition to local codes and regulations regarding 
the use of the product.

CC EEAA BB DD

M6 x 8 mm Bolt M6 Nut M5 x 10 mm Bolt



4

PREPARATION

ASSEMBLY INSTRUCTIONS

1.  Insert handle (A) into hole in mesh wire cover  
     (B). Secure with M6 nut (BB) from underside of 
     mesh wire cover (B). Tighten with wrench (EE).

2.		Attach	ash	catcher	(E)	to	fire	bowl	(D)	using	
					M5	x	10	bolt	(CC)	and	M5	nut	(DD).	Tighten	
     with wrench (EE) and screwdriver (not included).

Before beginning assembly of product, make sure all parts are present. Compare parts with 
package contents list and hardware contents above. If any part is missing or damaged, do 
not attempt to assemble the product. Contact customer service for replacement parts.

 Estimated Assembly Time: 15 minutes

Tools	Required	for	Assembly:	Wrench	(included),	Phillips	Screwdriver	(not	included)

Hardware Used

EE

BB

Hardware Used

EE

DD

CC

M6 Nut

Wrench

M5 Nut

M5	x	10	mm
Bolt

Wrench

x	1

x	1

x	3

x	1

x	3

1

2

A

B
BB

D

E

CC

DD



5

ASSEMBLY INSTRUCTIONS

3.  Attach legs (G) to leg frame (H) using 
					M6	x	8	bolt	(AA).	Do	not	tighten	at	this	time.	

4.  Attach legs (G) and leg frame (H) to 
     slate top (F) using M6 nut (BB). Tighten 
     all hardware with wrench (EE) and screwdriver. 

5.		Turn	assembly	right	side	up.	Place	fire	bowl	(D),	
     wood grate (C) and mesh wire cover (B) into 
     base assembly.
 

Your	firepit	is	now	ready	for	use.
Keep	poker	(I)	near	firepit	for	use	anytime.	

5

4

Hardware Used

Hardware Used

AA x 8 

Hardware Used

Hardware Used

BB x 4

EE x 1Wrench

AA

M6 Nut

M6	x	8	mm	Bolt

I

B

D

C

BB

F

G

H

3

H

G

AA

AA



6

ONE YEAR LIMITED FRAME WARRANTY

CARE AND MAINTENANCE

•	To	extend	the	life	of	your	firepit,	clean	it	after	each	use	
  and use vinyl cover (J) to protect the unit from 
  the elements. 
•	To protect firepit finish, use a soft cloth to wipe firepit 

  and poker.

•	Do	not	attempt	to	clean	while	hot.
•	Clean	ash	catcher	after	each	use	once	ashes	
  have cooled.
•	Store	in	a	cool,	clean,	dry	place.

If within one year from the date of original purchase, this item fails due to a defect in material or 
workmanship, we will replace or repair at our option, free of charge. To order parts or to obtain 
warranty service, call 1-800-643-0067, 8 a.m. - 8 p.m., EST, Monday - Friday.  This warranty does 
not cover defects resulting from improper or abnormal use, misuse, accident, or alteration. Failure to 
follow all instructions in the owner’s manual will also void this warranty. The manufacturer will not be 
liable	for	incidental	or	consequential	damages,	or	common	erosion	of	outdoor	products.	Some	states	
do	not	allow	the	exclusion	or	limitation	of	incidental	or	consequential	damages,	so	the	above	limita-
tion	may	not	apply	to	you.	This	warranty	gives	you	specific	legal	rights,	and	you	may	also	have	other	
rights which vary from state to state.

GHP Group, Inc. • 8280 Austin Avenue • Morton Grove, IL • 60053

J



7

REPLACEMENT PARTS LIST

For replacement parts, call our customer service department at 1-800-643-0067, 8 a.m. - 8 p.m., EST, 
Monday - Friday.

PART DESCRIPTION PART #

A Handle 40-07-453
B Mesh Wire Cover 40-08-113
C Wood Grate 40-08-114
D Fire Bowl 40-08-115
E Ash Catcher 40-08-116
F Slate Top 40-08-117
G Legs 40-01-133
H Leg Frame 40-01-134
I Poker 40-04-409
J 40-08-118

F

E

H

I

B

A

C

D

F

G

J

EE

AA

BB

CC

DD

HARDWARE PACKET
TROUSSE MATÉRIEL
EQUIPO DE FERRETERIA

ITEM/ARTICLE/ARTÍCULO #0069996

MODEL/MODÈLE/MODELO #OFW012SB

1-800-643-0067  #40-09-923

  
 

Bolt M6 x 8mm (x 08) AA Bolt M5 x 10mm (x 03) CC

Wrench M5/M6 (x 01)EE

BB Nut M6 (x 05) DD Nut M5 (x 03)

30-10-001            Printed in China

PART DESCRIPTION PART #

K   Hardware Kit 40-09-923

Vinyl Cover




